
Blower Kit
44" Collection System

966004401

Illustrated Parts List 



©2009 HTC. All Rights Reserved.
Beatrice, NE. Printed in U.S.A.



14

4

5

7
8

9

10

11

13

14
Torque to

30 ft/lbs

15

16

17

18

19

20

21

22

23

39

26

25

29

30

38
28

24

1

2

3

6

10

12

14

47

23

33
34

35

36

31

44

32

37

44

43

11

40

47

48
50

51

52

48

51

53

45

46

27

49

48
41

45

40

15

44

55

11

59

56

11

40
56

1160

12

REPAIR PARTS

57

54

42

62

61



15

539 1019771..	 	���� 1	���� TRACTION SPRING
539 9769522..	 	���� 1	���� SCREW 10-24 x .625 RD
539 1044113..	 	���� 1	���� KNOB W/STUD
539 1047634..	 	���� 1	���� RETAINER U TYPE
539 1057855..	 	���� 1	���� DECAL, WARNING
539 1067416..	 	���� 1	���� DECAL, SEVERING
539 1080847..	 	���� 4	���� WASHER 3/16 x ¾ x 16 GA
539 1080888..	 	���� 1	���� LATCH, HOOD
539 1080899..	 	���� 1	���� WELD NUT, PLATED 
539 10812010..	 	���� 2	���� NUT ¼-20 HEX NYLOC
539 99071711..	 	���� 9	���� NUT 5/16-18 HEX NYLOC
539 10873512..	 	���� 2	���� NUT ¼-20 HEX FLANGE
539 10955213..	 	���� 2	���� WASHER 3/16 LOCK
539 11032114..	 	���� 2	���� BOLT, HEX 3/8-24 x 1¼ Gr 8
539 11032315..	 	���� 2	���� WASHER, HARDENED
539 11368316..	 	���� 1	���� V-IDLER
539 11566717..	 	���� 1	���� KEY 3/16 x ½
539 12522918..	 	���� 1	���� KEY 3/16 x 1½
539 13029219..	 	���� 1	���� IMPELLER
539 13029320..	 	���� 1	���� COVER, BELT
539 13029521..	 	���� 1	���� HUB, BEARING
539 13029622..	 	���� 2	���� BEARING
539 13030123..	 	���� 2	���� BUSHING
539 13030924..	 	���� 1	���� COVER, OUTER PULLEY
539 13031325..	 	���� 6	���� NUT 5/16-18 TEE
539 13031426..	 	���11	���� NUT ¼-20 TEE
539 13031527..	 	���� 6	���� HCS 5/16-18 x ½
539 13031628..	 	���� 1	���� SHAFT, IMPELLER
539 11622529..	 	���� 1	���� PIN
539 13032330..	 	���� 1	���� SPACER
539 13032431..	 	���� 1	���� PULLEY

ITEM	 PART NO.	 QTY.	 DESCRIPTION	 ITEM	 PART NO.	 QTY.	 DESCRIPTION

539 13033532..	 	���� 1	���� MOUNT, IDLER, UPPER
539 13033633..	 	���� 1	���� MOUNT, IDLER, LOWER
539 13033734..	 	���� 1	���� ARM, IDLER
539 13033835..	 	���� 1	���� ARM, TENSION
539 13020536..	 	���� 1	���� BRacKeT, MounT, FRONT
522 94990237..	 	���� 1	���� BRacKeT, MounT, REAR
539 13034138..	 	���� 1	���� PLATE, OUTER
539 13034639..	 	���� 1	���� KEEPER
539 20028240..	 	���� 3	���� NUT 3/8-16 HEX JAM NYLOC
539 91907841..	 	���� 1	���� PULLEY, IDLER
539 91093542..	 	���� 1	���� washer
539 11550143..	 	���� 1	���� HAIRPIN COTTER, 1/8 x 1¾
539 99005544..	 	�� 13	���� WASHER ¼ FLAT SAE
539 99030245..	 	���� 8	���� SCREW ¼ x 3/8 THRD FRM
539 10846146..	 	���� 3	���� HCS ¼-20 x ½
539 99011847..	 	���� 2	���� WASHER 3/8 SPLT LOCK
539 99012248..	 	���� 2	���� WASHER 3/8 SAE FLT
539 99020949..	 	���� 1	���� HCS 5/16-18 x 1
539 99031650..	 	���� 4	���� RHSNB 5/16-18 x ¾
539 99064351..	 	���� 2	���� HCS ¼-20 x 7/8
539 99065552..	 	���� 1	���� HCS 3/8-16 x 1½
539 99069253..	 	���� 1	���� WASHER 5/16 STD FLT
539 54..	 130349	���� 1	���� DECAL, BELT ROUTING
539 55..	 131085	���� 1	���� KEEPER, BELT, OUTER
539 56..	 131087	���� 2	���� KEEPER, BELT, REAR
539 57..	 132122	���� 1	���� PLATE, BACKING
539 58..	 132124	���� 1	���� PLATE, BACKING
539 99020859..	 	���� 4	���� RHSNB 5/16-18 x 1
539 99064560..	 	���� 1	���� RHSNB 3/8-16 x 1
539 13034461..	 	���� 1	���� HOUSING w/DECALS
510 11650162..	 	���� 1	���� SPACER, BELT RETAINER

REPAIR PARTS

NOTE: ALL FASTENERS ARE GRADE 5 UNLESS OTHERWISE SPECIFIED.



16

REPAIR PARTS

1

3

7

4

5

8

18

11

14

15

16

10

12

6

2

17

5

17

19

9

13

17



17

REPAIR PARTS

NOTE: ALL FASTENERS ARE GRADE 5 UNLESS OTHERWISE SPECIFIED.

539 1111391..	 	���� 1	���� COVER ASSM, COMPLETE
532 1275332..	 	���� 1	���� SCREEN, COVER
532 1550423..	 	���� 1	���� STRIP, REINFORCEMENT
532 1308954..	 	���� 1	���� LATCH HANDLE, COVER
539 9769525..	 	���� 5	���� SCREW #10-24 x 5/8
532 1327966..	 	���� 1	���� SPRING, COVER, LH
532 1329837..	 	���� 1	���� SPRING, COVER RH
532 1332358..	 	���� 1	���� SPACER, COVER
539 1080969..	 	���� 1	���� SPRING, RETAINER
539 10809710..	 	���� 3	���� CAP, TUBING END

532 17974611..	 	���� 1	���� BAGGER, FRAME
532 19278612..	 	���� 1	���� PIN, HINGE
532 40022613..	 	���� 2	���� CONTAINER, SOFT BAG
539 10540814..	 	���� 8	���� WASHER #10 FLAT
539 97697715..	 	���� 4	���� NUT #10-24 HEX NYLOC
539 10631216..	 	���� 4	���� HMS #10-24 x ¾
539 10808617..	 	���� 9	���� NUT #10-24 ACORN
532 12753418..	 	���� 1	���� GASKET
539 10808119..	 	���� 4	���� SCREW #10-24 x ½

ITEM	 PART NO.	 QTY.	 DESCRIPTION	 ITEM	 PART NO.	 QTY.	 DESCRIPTION



18

654

4

3

3

1

9

2
12

1078

11

REPAIR PARTS



19

539 1080811..	 	���� 1	���� SCREW, SPEC 10-14 x ½
539 1080822..	 	���� 1	���� INDICATOR, BAG DUMP
539 1080833..	 	���� 2	���� SCREW 10-24 x 11/8
539 1080844..	 	���� 3	���� WASHER 3/16 x ¾ x 16 GA
539 1080855..	 	���� 2	���� SPACER, SPLIT
539 1080866..	 	���� 2	���� NUT, ACORN 10-24

ITEM	 PART NO.	 QTY.	 DESCRIPTION	 ITEM	 PART NO.	 QTY.	 DESCRIPTION

REPAIR PARTS

539 1080887..	 	���� 1	���� LATCH, HOOD
539 1080898..	 	���� 1	���� WELD NUT, PLATED 
522 7392019..	 	���� 1	���� CHUTE, UPPER
539 10955210..	 	���� 2	���� WASHER 3/16 LOCK
539 13029411..	 	���� 1	���� CHUTE, MIDDLE
539 97695212..	 	���� 1	���� SCREW 10-24 x .625 MACH

NOTE: ALL FASTENERS ARE GRADE 5 UNLESS OTHERWISE SPECIFIED.



20

REPAIR PARTS

1

2

3

4

5

7

8

9

10

11

12

13

14

15

16

17

18

19

20

21

22

23

24

25

26

6

28

29

30

31

32

33

27

1

1

3

3

1

22

24



21

ITEM	 PART NO.	 QTY.	 DESCRIPTION	 ITEM	 PART NO.	 QTY.	 DESCRIPTION

REPAIR PARTS

539 1128991..	 	�� 14	���� NUT 5/16-18, FLANGE NYLOC
539 1004722..	 	���� 2	���� RHSNB 5/16-18 x 1¼
539 9902093..	 	���� 6	���� HCS 5/16-18 x 1
539 9769374..	 	���� 2	���� HCS 5/16-18 x 2
539 1330405..	 	���� 1	���� STANDOFF, BELT SHIELD
522 9564016..	 	���� 1	���� SPACER, DRIVE PULLEY
539 1211057..	 	���� 1	���� SHAFT
522 9565018..	 	���� 1	���� PULLEY
539 1156369..	 	���� 1	���� WASHER ½
539 13307010..	 	���� 1	���� HCS ½-20 x 2½
539 11619611..	 	���� 1	���� OUTER SHAFT KEY
525 39930112..	 	���� 1	���� SHIELD, BELT
539 11564313..	 	���� 1	���� SCREW #12-14 x ¾ SLF TAP
539 12851214..	 	���� 1	���� BELT
539 10574315..	 	���� 1	���� DECAL, NO STEP
539 99099716..	 	���� 1	���� WINGNUT ¼-20, NYLOC
522 86070217..	 	���� 1	���� BRACKET, HOLD DOWN
522 67450218..	 	���� 1	���� PLATE, BACK UP

522 80130119..	 	���� 1	���� SPACER PLUG, BAGGER
539 10809620..	 	���� 1	���� SPRING RETAINER
539 10769721..	 	���� 1	���� CLEVIS PIN
522 92320222..	 	���� 2	���� BRACKET, WEIGHT
539 11323223..	 	���� 1	���� WEIGHT PLATE
521 99650124..	 	���� 8	���� NUT 3/8-16, FLG NYLOC
539 97694125..	 	���� 4	���� HCS 3/8-16 x 1¼
522 85440226..	 	���� 1	���� STRAP, SUPPORT, RT
522 85450227..	 	���� 1	���� STRAP, SUPPORT, LT
522 85460228..	 	���� 1	���� MOUNT, 2 BIN COLLECT
522 85470229..	 	���� 1	���� BRACKET, COLLECTION
523 11280230..	 	���� 2	���� PLATE REINFORCEMENT
539 40827131..	 	���� 4	���� HCS 3/8-16 x 3½
539 99031632..	 	���� 4	���� RHSNB 5/16-18 x ¾
539 99018833..	 	���� 2	���� WASHER 5/16 SAE

NOT SHOWN:	
965 610901	��� 1	���� KIT, SEAL FASTENING 

NOTE: ALL FASTENERS ARE GRADE 5 UNLESS OTHERWISE SPECIFIED.



P/N 115 149727 R01	 05/09/09


	REPAIR PARTS
	BLOWER / FAN
	BINS / COVER
	UPPER / LOWER CHUTE
	BELT / SPINDLE



